
 

Approve Deny Signatures Date 

X  
 
Hilaryle 
Hilary H. Le / Environmental Engineering Specialist June 23, 2023 

X  
 
Maria D. Bebenek for Daniel W. Martin 
Daniel W. Martin, P.E. / Environmental Engineer Manager July 18, 2023 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0023442 

Facility Type Municipal APS ID 276360 

Major / Minor Minor Authorization ID 1387727 

a 
Applicant and Facility Information 

a 

Applicant Name 
Wrightsville Borough Municipal 
Authority York County 

 
Facility Name Wrightsville STP 

 

Applicant Address 601 Water Street   Facility Address 723 Water Street   

 Wrightsville, PA 17368-1646   Wrightsville, PA 17368-1648  

Applicant Contact Brian Lyle  Facility Contact Brian Lyle  

Applicant Phone (717) 252-2768  Facility Phone (717) 252-2768  

Client ID 74724  Site ID 451705  

Ch 94 Load Status Existing Organic Overload  Municipality Wrightsville Borough  

Connection Status No Exceptions Allowed  County York  

Date Application Received March 4, 2022  EPA Waived? No  

Date Application Accepted March 17, 2022  If No, Reason Significant CB Discharge  

  

Purpose of Application NPDES permit renewal.  

a 

 

Summary of Review 

C.S. Davidson, Inc., on behalf of the Wrightsville Borough Municipal Authority (WBMA), applied to the Pennsylvania 
Department of Environmental Protection (DEP) for renewal and issuance of the NPDES permit.   This permit renewal 
application was received on March 4, 2022.  The permit was reissued on August 3, 2017 and became effective on August 1, 
2018.  The permit expired on August 31, 2022.  The terms and conditions of the permit have been administratively extended. 

The WQM Part II permit No. 6707406 was issued on 7/30/2007, and 6707406 A-1 amendment was issued on 3/10/2023.  
WQM Sewer Extension & Pumping Station No. 6702403 was issued on 6/4/2003.  WQM Pump Station No. 6721404 was 
issued on 12/28/2021 to construction of a new pumping station. 

Based on the WQM Part II Permit No. 6707406 A-1, the average annual design flow is 0.40 MGD; and hydraulic design 
capacity is increased from 0.4 MGD to 0.65 MGD) and the organic loading capacity is also increased from 864 lbs. BOD5/day 
to 1,464 lbs. BOD5/day.  The renewal application indicated the WBMA currently serves Wrightsville Borough (80%) and 
Hellam Township (20%). 

Sludge use and disposal description and location(s):  N/A because sludge hauling is by Republic Service to Modern Landfill. 

Changes from the previous permit:  The E. Coli. monitoring and report requirements will add to the proposed permit.  The 
hydraulic capacity flow changed from 0.4 MGD to 0.650 MGD.  Organic capacity changed from 680 lbs/day to 1,464 lbs/day. 

Based on the review outlined in this fact sheet, it is recommended that the permit be drafted.  A public notice of the draft 
permit will be published in the Pennsylvania Bulletin for public comments for 30 days.   
 



NPDES Permit Fact Sheet NPDES Permit No. PA0023442 
Wrightsville STP  

2 

 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.4  

 Latitude 40º 1' 12.21"  Longitude -76º 31' 13.37"  

 Quad Name Columbia West  Quad Code 1833  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Susquehanna River (WWF)  Stream Code 06685  

 NHD Com ID   RMI 27.396 miles  

 Drainage Area ~ 26,000 sq.mi  Yield (cfs/mi2) 0.13  

 Q7-10 Flow (cfs) ~ 3,210  Q7-10 Basis USGS StreamStats  

 Elevation (ft)  236.30  Slope (ft/ft)        

 Watershed No. 7-I  Chapter 93 Class. WWF  

 Existing Use none  Existing Use Qualifier   

 Exceptions to Use none  Exceptions to Criteria        

 Assessment Status Impaired (see comments below)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

    

 
 
Nearest Downstream Public Water Supply Intake Red Lion Municipal Authority  

 PWS Waters Susquehanna River   Flow at Intake (cfs)        

 PWS RMI 20.896 miles  Distance from Outfall (mi) Approximate 6.5 miles  
 

 
Changes Since Last Permit Issuance:       
 
Drainage Area 
The discharge is to Susquehanna River at RMI 27.396 miles.  A drainage area upstream of the discharge is estimated to 
be 26,000 sq.mi, according to the USGS PA Stream Stats (http://water.usgs.gov/osw/streamstats/pennsylvania.html). 

Streamflow 
The USGS PA Stream Stats also produces a Q7-10 of 3,340 cfs at the discharge.  This is a reasonable value as the USGS 
stream gauging station No. 01576000 just upstream of the discharge has a Q7-10 of 3,300 cfs.   

Q7-10 = 3340 cfs 
Low Flow Yield = 3340 cfs / 26000 mi.2 = 0.13 cfs/mi.2 

Q30-10 = 1.36 * 3340 cfs = 4,542 cfs 
Q1-10 = 0.64 * 3340 cfs = 2,138 cfs 

Susquehanna River 
According to the latest DEP water quality integrated report (formerly 303(d) list), Susquehanna River in the vicinity of the 
discharge is impaired for aquatic life use due to metals from unknown source(s).  It is also impaired for recreational use 
due to pathogens from unknown source(s).  A Total Maximum Daily Load (TMDL) is not yet developed for the lower 
Susquehanna River basin.  Although no TMDL has been taken into consideration during this review, all permit 
requirements will be developed to ensure that the discharge will not contribute to the existing impairment nor cause 
additional impairment to the river.    

Public Water Supply Intake 
The WBMA’s water supply intake is located about 0.8 miles upstream of the discharge.  As a result, the intake is not 
expected to be impacted by the discharge.  The nearest downstream water supply intake is the Red Lion Municipal 
Authority on the Susquehanna River located approximately 6.5 miles downstream of the discharge.  Considering dilution 
and nature of the discharge, the discharge is not expected to significantly impact this water supply intake.  Additionally, 
Red Lion Municipal Authority considers Susquehanna River as a “tertiary” water source and utilizes this intake only during 
drought conditions.     

http://water.usgs.gov/osw/streamstats/pennsylvania.html


NPDES Permit Fact Sheet NPDES Permit No. PA0023442 
Wrightsville STP  

3 

Treatment Facility Summary 

a 

Treatment Facility Name: Wrightsville STP 
 

WQM Permit No. Issuance Date 

6707406 7/30/2007 

6707406 A-1 3/10/2023 

6702403 6/4/2003 

6721404 12/28/2021 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage   Ultraviolet 0.4 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.65 1,464 Existing Organic Overload   

 
Changes Since Last Permit Issuance:       
 
Other Comments:  The WQM Part II No. 6707406 A-1 was issued on March 10, 2023 to upgrade and rerate the existing 
STP as follows. 
 

- The hydraulic capacity is increasing from 0.4 MGD to 0.65 MGD; 
- The organic design capacity is increasing from 834 lbs BOD5/day to 1,464 lbs BOD5/day; 
- Replace the influent low meter recorder with a unit that can document inflow rates of up to 1.635 MGD; 
- Administrative removal of the non-existent grit chamber from the WQM permit; 
- Operation changes to the plant’s existing Sequencing Batch Reactors (SBRs); 
- Addition of one additional fine bubble diffuser rack to each SBR to facilitate higher organic loading; and 
- Addition of one 30 HP positive-displacement blower to supply air to the proposed fine bubble diffusers 

 

 
Per DEP’s most recent visit to the treatment plant on June 24, 2019, the treatment plant consists of: 

1. Influent channel 
2. Fine screen 
3. Influent Pump Station 
4. Two SBRs  
5. Clear well 
6. UV system 
7. Two Digesters 
8. Centrifuge 

 
An aerobic digester and centrifuge are available for solids handling.  Sludge generated from this facility will be land 
applied.   
 
Chemical used: 
Poly-aluminum Chloride and Ferric Chloride are used for coagulation.  Soda Ash is used for alkalinity control. 
 
Industrial/Commercial Users: 
The permit application indicated there are no commercial or industrial contributors to the treatment plant.   
 
Biosolids: 
The total sewage sludge /biosolids production within the facility for the previous year was 72.608 dry tons. 
 
 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0023442 
Wrightsville STP 

4 

 
Compliance History 

Summary of DMRs: A summary of the past 12-month DMR is presented on the pages 6, 7, & 8. 

Summary of Inspections: 06/24/2019: Mr. Randecker, DEP Water Quality Specialist, conducted a compliance 
evaluation inspection.  There were no violations identified during inspection.  
Recommendations were to maintain secondary thermometers in influent and effluent 
composite samplers and replace expired Chlorine standards.  The field test results were 
within the permit limits. 

1/13/2020: Mr. Shawn Fassl, DEP Environmental trainee, conducted an administrative 
review of Chesapeake Bay nutrient calculations for Compliance Year 2018-2019.  With 
some minor issues, reports and data generally appeared to be properly calculated and 
accurate.  There were no violations identified during inspection. 

Other Comments: There is one open violation against the facility or the permittee on safe Drinking Water 
dated 2/22/2023 due to failure of a Public Water System to obtain a permit. 

 
Other Comments:      



NPDES Permit Fact Sheet NPDES Permit No. PA0023442 
Wrightsville STP 

5 

The table below summarizes the influent/effluent testing results submitted along with the application.  
Influent Testing Results Effluent Testing Results 

Parameter Min/Max Value Average Value Parameter Min/Max Value Average Value 

BOD5 (mg/L) 269 mg/L 200 mg/L pH (minimum) 6.8 S.U.  

BOD5 (lbs/day) 947 lbs/day 644 lbs/day pH (maximum) 8.0 S.U.  

TSS (mg/L) 262 mg/L 194 mg/L D.O (minimum) 6.9 mg/L  8.27 mg/L 

TSS (lbs/day) 947 lbs/day 481 lbs/day TRC  mg/L  mg/L 

TN (mg/L)  mg/L 29 mg/L Fecal Coliform 194 No./100mL 1.49 No./100 mL 

TN (lbs/day)  lbs/day 78 lbs/day CBOD5 4 mg/L 3.09 mg/L 

TP (mg/L)  mg/L 5.5 mg/L TSS 8 mg/L 3.61 mg/L 

TP (lbs/day)  lbs/day 15.0 lbs/day NH3-N 1.5 mg/L 0.22 mg/L 

NH3-N (mg/L)  mg/L 21.0 mg/L TN 6.98 mg/L 3.57 mg/L 

NH3-N (lbs/day)  lbs/day 56.0 lbs/day TP 0.8 mg/L 0.42 mg/L 

TDS (mg/L)  mg/L 348 mg/L Temp  F 56 F 

TDS (lbs/day)  lbs/day 932 lbs/day TKN 2.73 mg/L 0.98 mg/L 

TKN  mg/L 28 mg/L NO2-N + NO3-N 6.4 mg/L 2.75 mg/L 

NO2-N + NO3-N  mg/L 0.91 mg/L TDS 294 mg/L 294 mg/L 

   Chloride 
 
Bromide 
 
Sulfate 
 
Oil and Grease 

 65 mg/L 
 
 < 0.2mg/L 
 
 38 mg/L 
 
< 5 mg/L 

 65 mg/L 
 
 < 0.2mg/L 
 
 38 mg/L 
 
< 5 mg/L 

    
Total Copper 

 
0.017 mg/L 

 
0.017 mg/L 

    
Total Lead 

 
< 0.001 mg/L 

 
< 0.001 mg/L 

 
 

   
Total Zinc 

 
0.053 mg/L 

 
0.053 mg/L 
 

 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0023442 
Wrightsville STP 

6 

 

Compliance History 

 
DMR Data for Outfall 001 (from May 1, 2022 to April 30, 2023) 

 
Parameter APR-23 MAR-23 FEB-23 JAN-23 DEC-22 NOV-22 OCT-22 SEP-22 AUG-22 JUL-22 JUN-22 MAY-22 

             Flow (MGD) 
Average Monthly 0.315 0.347 0.318 0.321 0.330 0.320 0.333 0.333 0.340 0.331 0.323 0.354 

Flow (MGD) 
Daily Maximum 0.407 0.437 0.413 0.387 0.441 0.364 0.394 0.383 0.389 0.389 0.360 0.484 

pH (S.U.) 
Minimum 7.0 7.0 7.1 7.0 6.8 6.8 7.0 7.0 6.9 6.9 6.9 6.8 

pH (S.U.) 
IMAX 7.3 7.5 7.3 7.4 7.3 7.6 7.4 7.5 7.6 7.4 7.2 7.3 

DO (mg/L) 
Minimum 9.1 9.1 10.1 10.3 9.2 8.0 8.0 7.1 6.8 7.2 7.4 8.2 

CBOD5 (lbs/day) 
Average Monthly < 6 < 7 < 6 7 < 7 < 7 < 7 < 7 < 7 < 7 < 6 < 7 

CBOD5 (lbs/day) 
Weekly Average < 7 < 7 < 8 7 < 7 < 7 < 7 < 7 < 7 < 8 < 7 < 8 

CBOD5 (mg/L) 
Average Monthly < 2.4 < 2.4 < 2.4 2.4 < 2.4 < 2.4 < 2.4 < 2.4 < 2.4 < 2.4 < 2.4 < 2.4 

CBOD5 (mg/L) 
Weekly Average < 2.4 < 2.4 < 2.4 2.4 < 2.4 < 2.4 < 2.4 2.4 < 2.4 < 2.4 2.4 < 2.4 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 784 537 635 509 408 509 470 594 631 689 704 621 